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MILL TEST CERTIFICATE

CF180700141
HOT ROLLED CARBON STEEL PLATE TEZ AL : wmi u= 1 20190731-PS-009-008
Customer Certificate No.
TASTM A36 FEx : HYUNDAI CORPORATION A :2019-08-06
Contractor Date of Issue
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 10.05x2433 % 6006 1 2222 | R2B51 FC11632204 | T | 301.8| 463.2| 27 U | L1582 1e8|srof|151) 60| 3| 1t |22|0] 0] 1| 29 [1.819
Plisas[ 17t |86 131 |50 212001 2 01|27
19,05 x 2438 % 5006 1 2,222 | R20351 FC11632206 | T | 201.8|463.2| 27 U L1582 168870151160 | 3| 1 |22 0] 0| 1| 29 1,819
P 11,543| 171 | 856 | 131 | 50 2 1 20 0 1 2 1 27
10,05 x 2438 x 5006 1 2222 | R20351 FCI16g2206 | T | 3018|463.2| 27 U J L1582 168 |80|151) 60| 3| 1 [2|0] 0|1 1| 29 |1,819
Plisa3[ 17 | 86|13 |0 | 2 1t 2] 0|1 21| 27
10,06 x 2438 x 6006 1 2222 | Rea7 FC11632301 T|294.2] 4494 32 U | L|1soa|176(B70(143) 59 | 2 | 1 |22 0 ] 1 211 | 24 1772
Pl1agol 166 |80 [ 124 55 | 2 [ 1 21| o | 1 211 |2
10,05 x 2438 x 608K 1 2222 | ReRa7 Folegeaoe | 7| 2012|4494 | 32 U | L|1504| 176|870 | 143 ] 50 | 2 1t ]2 0] 2 1 ] 24 (1772
Pl1400( 166 | 869 [ 124 | 85 | 2 T ]lar]o 1 21|22
10,06 % 2438 x 6006 1 2222 | R20347 FCII602303 | T | 204.2| 4494 32 U | L1504 176|870 (143 59| 2 | 1 |22 0| 1 20 1 ] 2 1972
P 1490 166 | g9 (124 55 [ 2 [ 1 |21 | 0 | 1 211 ]2
1 2722 | R20047 FC11692304 T|2942|4494| 32 u L |1.504] 176 | 870 | 143 | 59 2 1 2 0 1 2 1 24 1,772
P [1,490]| 166 | 869 | 124 | 55 2 1 21 0 1 2 1 22
2222 | R20G47 FCI1692306 4 | T | 204.2| 449.4 | 32 U | L[1504[ 176870 | 143 ) 59 | 2 | 1 |22 ] 0 | 1 20 1 | 24 [1,772
P [1.490( 166 | 869 [ 124 | 55 | 2 t{21] o0 1 2] 1 ]2
le, B:Bollom
on:Transverse, Gauge length:200mm (Rectangular), YP Mtd . 2 (0.2% off-sel},5 (0.5% underload), U (Upper yield point), L (Lawer yield point)
ile is ully killed and line arained sleel. Basic oxygen process and Vacuum degassing process were applied.* This Mill Test Cerlificale is issued in accordance with EN 10204 Type 3.1
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WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED N ACCORDANCE WITH THE ABOVE SPECIFICATICN AND THE REQUIREMENTS
o Chief Of Qualty Assurance Team
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) products and safety problems 33. arise If used o?mﬁ :j: to the spec stated in this Mill Test Certification.




